ORLAB]

-

Report No.:SZ11060021 W02

FCC TEST REPORT

Issued to

Cellon Communications Technology(ShenZhen)Co., Ltd.

For
GPRS mobile phone
Model Name: C5550,PCD252,CL252,TE252PCD252PE ,PCD252AL,
PCD252CL.,PCD252EC,PCD252MV.PCD252BOM,PCD252MX
PCD252MX,PCD252CR,TE252PE,AL252AL,CL252CL,
CL252EC,MV252MV,TE252MX,CL252CR,CL252EN,CL252CA
Trade Name: PCD/Claro
Brand Name:  PCD/Claro
FCC ID: T38PCD5550
Standard: 47 CFR Part 15 Subpart C
Test date: Jul 15, 2011 —Jul 26,

Issue date:

\“\ulnl,'/

=" (TAF) GCF' Ouwewti FCC
LAB CODE 20081233-00 - .- bi o Ol O o eg. No.
IEEE 1725 OTA mHmEEE ‘f,,’//\\‘\;‘ Tomglomotuy  SOMEEnfovs BQTF 741108

Tl =

The report refers only to the sample tested and does not apply to the bulk. This report is issued in confidence to the client and it will be strictly treated as such by
the Sherchen MORLAB Communication Technology Co., Lid. It may not be reproduced rather in its entirety or in part and it may not be used for adverting. The
client to whom the report is isswed may, however, show or send it . or a certified copy there of prepared by the Shenzhen MORLAB Telecommunication Co., Ltd to
his customer. Supplier or others persons directly concerned. Sherchen MORLAB Telecommunication Co., Lid will not, without the consent of the client enter into
any discussion of correspondence with any third party concerning the contents of the report. In the event of the improper use of the report, Shenzhen MORLAB
Telecommunication Co., Lid reserves the rights to withdraw it and to adopt any other remedies which may be appropriate.

Shenzhen MORLAB Communication Technology Co., Ltd. Tel Fax: +86 755 86130218

3/F. Electromc Testing Building. Shahe Road, Xili, Nanshan District, Shenzhen, 518055 P R. China

+86 755 61281201




ORLAB

N Report No.: SZ11060021W02
TABLE OF CONTENTS
1. GENERAL INFORMATION ...ttt sttt sttt st sne s nns 4
1.1 EUT DESCIIPTION ..ottt bbb bbbt bbbt e bbb neene s 4
1.2 Test Standards and RESUITS ........cc.oiiiiiiiie e 5
1.3 Facilities and ACCIeditatiONS. .........couiiiiiiiiiiiie e 6
L3301 FACHIIEIES ettt et e b e st et e e st e bt e sat e e bt e eabeebeesateenbeenaeas 6
1.3.2  Test Environment Conditions. .........c.eoiuiiiiieiiiiiieiieeicesite ettt sttt et e 6
2. 47 CFR PART 15C REQUIREMENTS ... oo e 7
2.1 PAK OULPUL POWEL ...ttt b et st e et be e bt et sreenbeentesneene s 7
2 T I A eT0 103(<) 14 1<) 0L PSPPSR 7
2.1.2 TSt DESCIIPIION ..eeeeuiiiieiiieeiiee ettt eeieeesieeesteeeseaeeetaeeetaeessaeeessaeesssaeessseeesseeansseessseesnsseesnsseeans 7
2,13 TSt RESUIL ...ttt ettt ettt ettt et b et es 8
2.2 BANAWIALN ..ot 9
0 B B 1<) 11113 o) o OSSOSO 9
2.2.2 TSt DI@SCIIPLION .cuevieitieiiieiiieeiie et eeite et esite et e etteetteettesebeesteessaeenseessaeenseeseeenseenseesnseenseeenseennnas 9
2.3 Conducted SPUFIOUS EMISSIONS .......civiiiiieiiieiesie e ste e e e nae e e eesnee e 14
23,1 REQUITEIMENL ...eutieiiieiieeiieeite et eie e et esteeeteestteesbeesseeenseessseenseessseenseessseensaeanseenssesnseessseensesnseens 14
2.3.2 TSt DI@SCIIPIION .uueieiieeiiieiie et ettt ettt ettt et et e st et e st e e bt e sabe e bt e enbeeseesnteenseasnseenseeenseans 14
2.3.3 TSt RESUIL ...ttt e et e et e e et e s e e e ra e e e be e e e ra e e araeeaaeas 14
2.4 Power SPectral densSity (PSD) ..ottt 18
B T B N =Te 101§ (<) 14 1<) 0L SRS 18
2.4.2 TSt DESCIIPIION ..viieiiiieiiieeiiieeieeeeteeeeiee et eeestaeeeeaeesteeeeteeessseeessseeessseeensseesnsseessseesnseeennssens 18
243 TSt RESULL ...ttt ettt e b e ettt e st eebeesateebe 18
T = T 1 To I o o T PSPPSR 23
2.5. 1 REQUITCIMENL ...cuviiiiieiieeiieeieeeteeeteeeteesteeeteestaeesseessseessaessseesseeasseenseessseesseeasseenssesnseesssesssennsenns 23
2.5.2 TSt DIESCIIPLION .cvviiiiieiiieiie et eeite et eetteeteeeteeeteestteebeesseeesseeseessseesseeasseeseessseenseassseenseeeseens 23
2.5.3 TSt RESUIL ...ttt ettt ettt 24
2.6 CONAUCTED EMISSION .....viuiiiiiiieiieicieee ettt 30
2.60.1  REQUITEIMENL ....utiiiiieiieeiieeiie et eite et estte et estteebeesseeesseessseenseessseenseesaseenseeanseeseesnseensseensenseens 30
2.60.2 TSt DIESCIIPIION .uutieiieeiiieiie ettt ettt et ettt et e st et e s b e e beesabe e bt e enbeebeesnteenseesnseenseeenseans 30
2.0.3 TSt RESUIL....oiiiiiiii ettt e e et e e et e e e e e ba e e e ba e e e ba e e areeeaaeas 31

Page 2 of 44




ORLAB

gy Report No.: SZ11060021W02
2.7 RAIALEA EMISSION ...ttt bbbttt b bbb ene s 33
0 T A =Te 10 3(<) 14 1<) 0L SRS 33
2.7.2 TSt DIESCIIPLION .cvviiiiieiiieiie et eeiee et eeteeeteestteebeesteeebeesseeesseeseessseesseeasseenseessseenseessseeseeesaens 33
273 TSt RESUIL ...ttt ettt ettt et sttt sae et 35
Change History
Issue Date Reason for change
1.0 July 26, 2011 First edition

Page 3 of 44



ORLAB

gy Report No.: SZ11060021W02

1. GENERAL INFORMATION

1.1 EUT Description

EUT Type w.covovveiiiiiiiicniees :  GPRS mobile phone

Serial NO.....covveviirierieienne, : (n.a, marked #1 by test site)

Hardware Version.................. : pl

Software Version .................. C5550 01.02— 680109 71021 SAM 005

Applicant ........cccceeeeneenennne : Cellon Communications Technology(ShenZhen)Co., Ltd.

13/F, Skyworth Building C Gaoxin S. Ave. lIst, High-Tech
industrial Park NanShan, Shen Zhen

Manufacturer ...........ccceeennee. : Cellon Communications Technology(ShenZhen)Co., Ltd.
13/F, Skyworth Building C Gaoxin S. Ave. 1st, High-Tech
industrial Park NanShan, Shen Zhen

Frequency Range.................. : 802.11b/g -20MHz: 2.412GHz - 2.462GHz
Modulation Type................... . DSSS
Power Supply ....cccccoveiennene :  Battery

Model Name:  BTR2096

Brand name: PCD

Capacitance: 1050 mah

Rated voltage: 3.7V

Charge Limit:  4.280V~2.30V

Manufacturer: Sunwoda Electronic Co.,LED
Ancillary Equipments........... : AC Adapter (Charger for Battery)

Model Name:  DSA-3RNA-05 FUS 050065

Brand Name:  PCD

Serial No.: (n.a. marked #1 by test site)
Rated Input: ~ 100-240V, 50/60Hz, 0.3A
Rated Output: = 3.25W

Manufacturer: DEE VAN Electronics(ShenZhen) CO., LTD

Note 1: The EUT is a mobile phone , it contains WIFI Module operating at 2.4GHz ISM band; It
supports 802.11b, 802.11g, and they are all tested in this report.

Note 2: The frequencies allocated is F(MHz)=2412+5*(n-1) (1<=n<=I1). The lowest, middle,
highest channel numbers of the EUT used and tested in this report are separately 1
(2412MHz), 6 (2437MHz) and 11 (2462MHz).

Note 3: For a more detailed description, please refer to Specification or User’s Manual supplied by
the applicant and/or manufacturer.
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1.2 Test Standards and Results

The objective of the report is to perform testing according to 47 CFR Part 15 Subpart C (Wi-Fi,
2.4GHz ISM band radiators) for the EUT FCC ID Certification:

No. | Identity Document Title
1 47 CFR Part 15 Radio Frequency Devices
(10-1-09 Edition)

Test detailed items/section required by FCC rules and results are as below:

No. Section Description Result
1 15.247(a) Number of Hopping Frequency (n.a)
2 15.247(b) Peak Output Power PASS
3 15.247(a) Bandwidth PASS
4 15.247(a) Carrier Frequency Separation (n.a)
5 15.247(a) Time of Occupancy (Dwell time) (n.a)
6 15.247(c) Conducted Spurious Emission PASS
7 15.247(c) Band Edge PASS
8 15.207 Conducted Emission PASS
9 15.209 15.247(c) Radiated Emission PASS
10 15.247(d) Power spectral density (PSD) PASS

The tests of Conducted Emission and Radiated Emission were performed according to the method of
measurements prescribed in ANSI C63.4 2003.
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1.3.1 Facilities

1.3 Facilities and Accreditations

Shenzhen Morlab Communications Technology Co., Ltd. Morlab Laboratory is a testing organization
accredited by China National Accreditation Service for Conformity Assessment (CNAS) according to
ISO/IEC 17025. The accreditation certificate number is L1659.

All measurement facilities used to collect the measurement data are located at 3/F, Electronic Testing
Building, Shahe Road, Xili, Nanshan District, Shenzhen, 518055 P. R. China. The test site is
constructed in conformance with the requirements of ANSI C63.7, ANSI C63.4 and CISPR
Publication 22; the FCC registration number is 741109.

1.3.2 Test Environment Conditions

During the measurement, the environmental conditions were within the listed ranges:

Temperature (°C): 20 - 25
Relative Humidity (%): 40 - 60
Atmospheric Pressure (kPa): 96
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2.1 Peak Output Power

2.1.1 Requirement

to 2483.5MHz band, it is 1 Watts.

2.1.2  Test Description

A. Test Setup:

Service
Simulator

Spectrum
Analyzer

correct the reading.

2. 47 CFR PART 15C REQUIREMENTS

Attenuator 1

Power
Splitter

According to FCC section 15.247(b)(1), for frequency hopping systems that operates in the 2400MHz
to 2483.5MHz band employing at least 75 hopping channels, the maximum peak output power of the
intentional radiator shall not exceed 1Watt. For all other frequency hopping systems in the 2400MHz

The measured output power was calculated by the reading of the Power Meter and calibration.

EUT

Attenuator 2

7
N

N\
(Wi-Fi Module)

The EUT of the 3G Mobile Phone, which is powered by the Battery, is coupled to the Power Meter;
the RF load attached to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to
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2.1.3 Test Result

The EUT operates at hopping-off test mode. The lowest, middle and highest channels are selected to
perform testing to verify the conducted RF output peak power of the Module.

3.1.3.1 802.11b Test mode

A. Test Verdict:

Measured Output Peak Power Limit :
h 1| F MH t
Channe requency (MHz) {Bm W Bm Verdic
1 2412 18.27 0.067143 PASS
6 2437 18.57 0.071945 30 PASS
11 2462 17.75 0.059566 PASS
3.1.3.2 802.11g Test mode
Measured Output Peak Power Limit
Ch 1| F MH Verdict
anne requency (MHz) {Bm W Bm erdic
1 2412 13.60 0.022909 PASS
6 2437 13.23 0.021038 30 PASS
11 2462 13.87 0.024378 PASS
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2.2 Bandwidth
2.2.1 Definition

Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In
order to make an accurate measurement, set the span greater than RBW. The 6 dB bandwidth must be
greater than 500 kHz.

2.2.2  Test Description

=l

Spectrum Analyzer EUT

The EUT of the EUT, which is powered by the Battery, is coupled to the Spectrum Analyzer; the RF
load attached to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to
correct the reading.

2.2.2.1 Test Result

The lowest, middle and highest channels are selected to perform testing to record the 6 dB bandwidth
of the Module.
3.2.3.1 802.11b Test mode

A. Test Verdict:

F 6 dB Bandwidth
Channel rg\c/lllll;;l; J (N?;Z;m Refer to Plot Limits(kHz) Result
1 2412 12.00 Plot A =500 PASS
6 2437 12.00 Plot B =500 PASS
11 2462 12.00 Plot C =500 PASS
B. Test Plot:
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Mkr2 A 12.0 MHz

Ref 20 dBm Atten 30 dB -0.106 dB
Peak 28 L@ =
Log L4 P TP LA Al A0 W M AGAT L\ V% WP 4
0 2, vy
Y T
dB/ Y
ofist | s tthu] Mo e
06 [#V i 4 VoW,
dB Iy w)
Dl
6.6
dBm
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 3.1534 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 2.4130 GHz 12,81 dBm
2R &) Freq 24060 GHz 8.167 dBm
24 ) Freq 12,0 MHz 0.106 dB

|
(Plot A: Channel 1: 2412MHz)

Mkr2 A 12.0 MHz

Ref 20 dBm Atten 30 dB -0.02 dB
Peak an " ) =
Lo 4 P VW5 Al W A V% WP 8
o e 2y
W W
dB/ "\
Offst ot A o o [ aehedad
06 | AN [ B Vo
dB w V
T
Dl
6.6
dBm
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5.154 ms (401 pts)
Marker Trace Type ¥ Axis Amplitude
1 1y Freq 2.4380 GHz 12.81 dBm
2R ) Freq 2.4310 GHz 8.135 dBm
2A 1y Freq 12.0 MHz 0.02dB

(Plot B: Channel 6: 2437 MHz)
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Mkr2 A 12.0 MHz

Ref 20 dBm Atten 30 dB 0.032 dB
Peak 2n o =
Log RPN Gl V) Mk YOO
10 nnﬁtv ] ‘.”.M A
a8 W un
offst | A | 47 S Y
06 |V i i v
dB W
Dl
4.2
dBm
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5.154 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 W) Freq 2.4615 GHz 10.53 dBm
2R &) Freq 2 4560 GHz 5.48 dBm
24 IS0 Freq 12,0 MHz 0.032 dB

.|
(Plot C: Channel 11: 2462MHz)

3.2.3.2 802.11g Test mode
A. Test Verdict:

Frequency | 6 dB Bandwidth Limits
h 1 Reft Pl Resul
Channe (MHz) (MHz) efer to Plot (kHz) esult
1 2412 16.1 Plot A =500 PASS
6 2437 16.4 Plot B =500 PASS
11 2462 16.0 Plot C =500 PASS
B. Test Plot:
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Mkr2 A 16.1 MHz

Ref 20 dBm Atten 30 dB -0.957 dB
Peak L
I{;g P b i P ]
a8l / |
Offst I -/'-W MW\W\.A A lnan
0_6 WJ\F’V ki 1 W‘%
dB
DI
1.7
dBm
Center 2.412 GHz Span 40 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5.154 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 1 Freq 2.4057 GHz 7.664 dBm
2R [0} Freq 2.4039 GHz 1.431 dBm
24 13 Freq 16.1 MHz -0 957 dB

(Plot A: Channel 1: 2412MHz)

Mkr2 A 16.4 MHz

Ref 20 dBm Atten 30 dB 0.328 dB
Peak 1
I{:g il el Ay it iy
a8/ J \
Offst P VM Mwm_.ir Attt
0.6 e t=TV )
dB
DI
1.5
dBm
Center 2.437 GHz Span 40 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5.154 ms (401 pts)
Marker Trace Type ¥ Axis Amplitude
1 I8} Freq 2.4308 GHz 7.411 dBm
2R ) Freq 2.4288 GHz 0.589 dBm
2A )] Freq 16.4 MHz 0.328 dB

(Plot B: Channel 6: 2437MHz)
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Mkr2 A 16.0 MHz

Ref 20 dBm Atten 30 dB -0.744 dB
Peak L
'1‘:]’9 e len .
de/ j LN"“”W
Offst \ it ,-\WM AT
0.6 AT Tl
dB
DI
1.5
dBm
Center 2.462 GHz Span 40 MHz
#Res BW 100 kHz VBW 100 kHz Sweep 5.154 ms (401 pts)
Marker Trace Type X Axis Amplitude
1 ) Freq 2 4557 GHz 7.529 dBm
R )] Freq 24541 GHz 1.865 dBm
24 i) Freq 18.0 MHz {0744 dB

(Plot C: Channel 11: 2462MHz)
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2.3 Conducted Spurious Emissions

2.3.1 Requirement

According to FCC section 15.247(c), in any 100kHz bandwidth outside the frequency band in which
the spread spectrum or digitally modulated intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement.

2.3.2  Test Description
See section 2.2.2 of this report.

2.3.3 Test Result

The EUT operates at hopping-off test mode. The measurement frequency range is from 30MHz to the
10th harmonic of the fundamental frequency. The lowest, middle and highest channels are tested to
verify the spurious emissions.

3.3.3.1 802.11b Test mode
A. Test Verdict:

Measured Max. Limit (dBm)
Frequency ; :
Channel (MHz) Out of Band | Refer to Plot Carrier Calculated Verdict
z . .
Emission (dBm) Level -20dBc Limit
1 2412 -44.54 Plot A.1/A.2 11.3 -8.9 PASS
6 2437 -44.22 Plot B.1/B.2 11.37 -8.6 PASS
11 2462 -48.67 Plot C.1/C.2 11.19 -9.80 PASS
B. Test Plot:

Note: the power of the Module transmitting frequency should be ignored.
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Mikr1 2.413 GHz

Mkr1 14.385 GHz

Ref 20 dBm Atten 30 dB 11.3 dBm Ref 20 dBm Atten 30 dB -44.54 dBm
#Peak #Peak
Log Log
10 10
dB/ dB/
o \ oo
0.6 0.6
dB \ dB
DI DI
39 3.9
dBm dBm
[N FoR—y .

AA AA
Start 30 MHz Stop 3 GHz Start 3 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 307.7 ms (401 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.279 s (401 pts)

(Plot A.1: Channel = 1, 30MHz to 3GHz)

Mikr1 2.436 GHz

|
(Plot A.2: Channel = 1, 3GHz to 25GHz)

Mikr1 3.220 GHz

Ref 20 dBm Atten 30 dB 11.37 dBm Ref 20 dBm Atten 30 dB -44.27 dBm
#Peak N #Peak
Log < Log
10 10
dB/ dB/
Offst \ Offst
0.6 ! 0.6
dB \ dB
DI DI
3.6 3.6
dBm dBm
RV e ” ;

AA AA
Start 30 MHz Stop 3 GHz Start 3 GHz Stop 25 GHz
#Res BW 100 kHz #UBW 300 kHz Sweep 307.7 ms (401 pts)  #Res BW 100 kHz #UBW 300 kHz Sweep 2.279 5 (401 pts)

(Plot B.1: Channel = 6, 30MHz to 3GHz)

|
(Plot B.2: Channel = 6, 3GHz to 25GHz)

Mkr1 2.465 GHz Mkr1 13.725 GHz
Ref 15 dBm Atten 25 dB 11.19 dBm Ref 15 dBm Atten 25 dB -48.67 dBm
Peak Peak
Log Log
10 10
dB/ dB/
Offst Offst
0.5 0.5
dB dB
DI DI
9.8 9.8
dBm dBm

[ee—r—— g
AA AA

Start 30 MHz Stop 3 GHz ~ Start 3 GHz Stop 25 GHz

#Res BW 100 kHz #VBW 300 kHz Sweep 307.7 ms (401 pts)

I ——
(Plot C.1: Channel = 11, 30MHz to 3GHz)

3.3.3.2 802.11g Test mode

#Res BW 100 kHz #VBW 300 kHz Sweep 2.279 s {401 pts)

I ——
(Plot C.2: Channel = 11, 3GHz to 25GHz)
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A. Test Verdict:

Measured  Max. Limit (dBm)
Frequency - .
Channel (MHz) Out of Band | Refer to Plot | Carrier Calculated Verdict
Emission (dBm) Level -20dBc Limit
1 2412 -44.12 Plot A.1/A.2 8.03 -12.8 PASS
6 2437 -44.05 Plot B.1/B.2 5.222 -14.8 PASS
11 2462 -48.18 Plot C.1/C.2 5.672 -15.1 PASS
B. Test Plot:
Note: the power of the Module transmitting frequency should be ignored.
" | n,
;‘]BI.TI l dB‘m
w 52 S B RS S e O s L S L v
::e: :I:\IM:::I kHz #VBW 300 kHz Sweep 307.7 mss(.:l:] :;E]Hl ::e: ;3"'1;“ kHz #VBW 300 kHz Sweep 2.279 :::4‘]’12:;“1

|
(Plot A.1: Channel = 1, 30MHz to 3GHz)

|
(Plot A.2: Channel = 1, 3GHz to 25GHz)

Mkr1 2.428 GHz Mkr1 24.945 GHz
Ref 20 dBm Atten 30 dB 5.222 dBm Ref 20 dBm Atten 30 dB -44.05 dBm
#Peak #Peak
Log Log
10 10
dBl ﬁ dBl
Offst Offst
0.6 0.6
dB | dB
DI | DI
-14.8 -14.8
dBm dBm
[ Y

AA AA
Start 30 MHz Stop 3 GHz ~ Start 3 GHz Stop 25 GHz
#Res BW 100 kHz FVBW 300 kHz Sweep 307.7 ms (401 pts)  #Res BW 100 kHz FVBW 300 kHz Sweep 2.279 s (401 pts)

(Plot B.1: Channel = 6, 30MHz to 3GHz)

|
(Plot B.2: Channel = 6, 3GHz to 25GHz)
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Mikr1 2.465 GHz

Mikr1 3.165 GHz

Ref 15 dBm Atten 25 dB 5.672 dBm Ref 15 dBm Atten 25 dB -48.18 dBm
Peak N Peak
Log [+ Log
10 10
dB/ dB/
Offst Offst
0.5 0.5
dB , dB
DI DI
-15.1 -15.1
dBm dBm
/ 1
P PR N S S SRS, WHS2R i ot
AA AA
Start 30 MHz Stop 3 GHz  Start 3 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 307.7 ms (401 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 2.279 s (401 pts)

(Plot C.1: Channel = 11, 30MHz to 3GHz)

(Plot C.2: Channel = 11, 3GHz to 25GHz)
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2.4 Power spectral density (PSD)

2.4.1 Requirement

According to FCC section 15.247(d), the same method of determining the conducted output power
shall be used to determine the power spectral density. If a peak output power is measured, then a peak
power spectral density measurement is required. If an average output power is measured, then an
average power spectral density measurement should be used.

2.4.2  Test Description
See section 2.2.2 of this report.
2.4.3 Test Result

The lowest, middle and highest channels are tested to verify the band edge emissions.
3.43.1 802.11b Test mode
A. Test Verdict:

Spectral power density (dBm/MHz)

Channel: 1 Channel: 6 Channel: 11
Frequency, 2412MHz Frequency, 2437MHz Frequency, 2462MHz

Test Result | Test plot | Test Result | Test plot | Test Result | Test plot

-9.194 Plot A -9.236 Plot B -9.747 Plot C

Measurement uncertainty: =+ 1.3dB
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Test Plot:

Mkr1 2.41134375 GHz
Ref 20 dBm Atten 30 dB 9.194 dBm
Peak
Log
10
dB/
Offst L
0.6 &

a0 A

W1 52
53 FC
AA
Center 2.412 GHz Span 1.5 MHz
#Res BW 3 kHz VBW 30 kHz #5weep 60 s (401 pts)

I —
(Plot A: Channel = 1)

Mkr1 2.43634375 GHz
Ref 20 dBm Atten 30 dB 9.236 dBm
Peak
Log
10
dB/

0.6

w1 52
53 FC
AA
Center 2.437 GHz Span 1.5 MHz
#Res BW 3 kHz iVBW 30 kHz #Sweep 60 s (401 pts)

(Plot B: Channel = 6)
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Mkr1 246270500 GHz
Ref 20 dBm Atten 30 dB 9.747 dBm
Peak
Log
10
dB/
Offst

a S . " i

W1 52
53 FC
AA
Center 2.462 GHz Span 1.5 MHz
#Res BW 3 kHz #VBW 30 kHz #5weep 60 s (401 pts)

|
(Plot C: Channel = 11)
3.4.3.2 802.11g Test mode

B. Test Verdict:

Spectral power density (dBm)

Channel: 1 Channel: 6 Channel: 11
Frequency, 2412MHz Frequency, 2437MHz Frequency, 2462MHz

Test Result | Test plot | Test Result | Testplot | Test Result | Test plot

-16.71 Plot D -15.53 Plot E -16.61 Plot F

Measurement uncertainty: =+ 1.3dB

Test Plot:
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Mkr1 2.41196250 GHz
Ref 20 dBm Atten 30 dB -16.71 dBm

WAL r‘uwm T W‘U‘V"Mﬁ,\; W s VNMM =Y h“"n

M1 52
53 FC
AA
Center 2.412 GHz Span 1.5 MHz
#Res BW 3 kHz #VBW 30 kHz #5Sweep 60 s (401 pis)

I —
(Plot D: Channel = 1)

Mkr1 2.43699625 GHz
Ref 20 dBm Atten 30 dB -16.53 dBm
Peak
Log
10
dB/
Offst
0.6
dB 3

mram LY VT uw‘uvvaj W T “‘UWM’N Pt

M1 52
53 FC
AA
Center 2.437 GHz Span 1.5 MHz
#Res BW 3 kHz VBW 30 kHz #5weep 60 s (401 pts)

(Plot E: Channel = 6)
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Mkr1 2.46199625 GHz
Ref 20 dBm Atten 30 dB -16.61 dBm
Peak
Log
10
dB/

0.6
dB 1

S B P B L BT AT o

M1 52
53 FC
AA
Center 2.462 GHz Span 1.5 MHz
#Res BW 3 kHz #VBW 30 kHz #5weep 60 s (401 pts)

(Plot F: Channel = 11)
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2.5 Band Edge

2.5.1 Requirement

According to FCC section 15.247(c), in any 100kHz bandwidth outside the frequency band in which
the spread spectrum or digitally modulated intentional radiator is operating, the radio frequency
power that is produced by the intentional radiator shall be at least 20dB below that in the 100kHz
bandwidth within the band that contains the highest level of the desired power, based on either an RF
conducted or a radiated measurement.

2.5.2  Test Description

A. Test Setup

Communication
Antenna

Test Antenna

|

Turn Table

IO,
DTN

- Service Receiver — Preamplifier
Supplier

The Module of the EUT is powered by the Battery charged with the AC Adapter. The Module is
located in a 3m Semi-Anechoic Chamber; the antenna factors, cable loss and so on of the site as
factors are calculated to correct the reading.

For the Test Antenna:

Test Antenna is 3m away from the EUT. Test Antenna height is varied from Im to 4m above the
ground to determine the maximum value of the field strength.
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C. Equipments List:

Description Manufacturer | Model Serial No. Cal. Date | Cal. Due
Receiver Agilent E7405A US44210471 |2010.9 lyear
Full-Anechoic Chamber | Albatross Im*6m*6m (n.a.) 2010.8 lyear
Test Antenna Schwarzbeck | BBHA 9120C | 9120C-384 2010.8 lyear

2.5.3 Test Result

The EUT operates at hopping-off test mode. The lowest and highest channels are tested to verify the

band edge emissions.

3.5.3.1 802.11b Test mode

The lowest and highest channels are tested to verify the band edge emissions.

A. Test Verdict:

Max. Emission the
Limit (dBuV/
Channel gjglusncy Restricted Bands (dBpV/m) imit (dBuV/m) Verdict
g PK AV PK AV
1 2412 47.95 36.87 74 54 PASS
11 2462 59.97 393 74 54 PASS
B. Test Plot:
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Mkr2 2.39000 GHz

Ref 100 dBuV Atten 5 dB - 47.95 dBpV
#Peak 1
Log

” JARRA
dB/ f
Offst -/
2.8

dB P Ty T S P S A p—

DI
74.0
dBuV

-

Start 2.31 GHz Stop 2.442 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)

Marker Trace Type X Axis Amplitude
1 {1 Freq 2.41428 GHz 99.14 dBuV
2 {1 Freq 2.39000 GHz 47 .85 dBuV

|
(Plot A1: Channel = 1 PEAK)

Mkr2 2.39000 GHz
Ref 100 dBuV Atten 5 dB 36.87 dBpV
#ivg 1
Log
o N
dBf Meas Uncall
offst / }
2.8
dB e
DI b - —

54.0
dBuV

Start 2.31 GHz Stop 2.442 GHz
#Res BW 1 MHz #VBW 10 Hz Sweep 9.087 s (401 pts)

Marker Trace Type X Axis Amplitude
1 [ Freq 2.41428 GHz 27 .59 dByV
2 {1 Freq 239000 GHz 26.87 dBuV

(Plot A2: Channel = 1 AVG)
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Mkr2 2.48350 GHz
Ref 120 dBpV Atten 25 dB 59.97 dBpV
#Peak
Log
10 =
dB/
Offst
28
dB | S Moo - .
DI
T4.0
dBpV

Start 2.452 GHz Stop 2.5 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)

Marker Trace Type X Axis Amplitude
1 {1 Freq 2.48438 GHz 101.8 dBpv
2 {1 Freq 2.48350 GHz 59.97 dBuV

I
(Plot B1: Channel = 11 PEAK)

Mkr2 2.48350 GHz
Ref 100 dBuV Atten 5 dB 39.3 dBpV
#hvg o
Log 1 —
10
dB/ Meas Uncal|
Offst
2.8 /
dB

DI
54.0
dBuV

+ 30}

Start 2.452 GHz Stop 2.5 GHz
#Res BW 1 MHz #VBW 10 Hz Sweep 3.304 s (401 pts)

Marker Trace Type ¥ Axis Amplitude
1 {1 Freq 2.48436 GHz 90 85 dBpV
2 {1 Freq 248350 GHz 39.2 dBuV

(Plot B2: Channel = 11 AVG)

3.5.3.2 802.11g Test mode

The lowest and highest channels are tested to verify the band edge emissions.
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A. Test Verdict:.

Max. Emission in the
F ) Limit (dBuV/ .
Channel (l\rjgugzncy Restricted Bands (dBuV/m) imit (dBuV/m) Verdict
z
PK AV PK AV
1 2412 53.68 38.55 74 54 PASS
11 2462 57.19 39.69 74 54 PASS
B. Test Plot:
Mkr1 2.41304 GHz

Ref 100 dBuV Atten 5 dB 92.99 dBuV

#Peak o

Log *

L r \

dB/ ] /

Offst 2

2.8 o

dB N N P T P R D A—

DI

74.0

dBuV

Start 2.31 GHz Stop 2.422 GHz

#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)

Marker Trace Type X Axis Amplitude
1 [0 Freq 2.41304 GHz 92.99 dBpV
2 m Freq 239000 GHz 53.68 BV

(Plot A1: Channel = 1 PEAK)
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Mkr2 2.39000 GHz
Ref 100 dBpV Atten 5 dB 38.55 dBpV
#hwg
Log

1

10

dB/ H&Hﬂs§
Offst f/

28
dB
DI — I

54.0
dBuV

o

Start 2.31 GHz Stop 2.422 GHz
#Res BW 1 MHz #VBW 10 Hz Sweep 7.71 s (401 pts)

Marker Trace Type X Axis Amplitude
1 {1 Freq 2.41360 GHz 72.5 dBuv
2 {1 Freq 2.39000 GHz 38 55 dBuV

|
(Plot A2: Channel = 1 AVG)

Mkr2 2.48350 GHz
Ref 100 dBuV Atten 5 dB 57.19 dBpV

#Peak
Log
10 7 M\
dB/ P i)
Mw 2

2.8
dB we fobern i =]

DI
740
dBuV

oK

Start 2.452 GHz Stop 2.5 GHz
#Res BW 1 MHz #VBW 1 MHz Sweep 4 ms (401 pts)

Marker Trace Type ¥ Axis Amplitude
1 {1 Freq 2.48436 GHz 90 85 dBpV
2 {1 Freq 248350 GHz 57.19 dBuV

(Plot B1: Channel = 11 PEAK)
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Mkr1 2.46088 GHz
Ref 100 dBpV Atten 5 dB 71.51 dBpV
#hvg

dB/ -1 Meas Uncal

0]

Start 2.452 GHz Stop 2.5 GHz
#Res BW 1 MHz #VBW 10 Hz Sweep 3.304 s (401 pts)

Marker Trace Type ¥ Axis Amplitude
1 {1 Freq 248088 GHz 71.51 dBuV
2 {1 Freq 248350 GHz 39.69 dBpVv

(Plot B2: Channel = 11 AVG)
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2.6 Conducted Emission

2.6.1 Requirement

According to FCC section 15.207, for an intentional radiator that is designed to be connected to the
public utility (AC) power line, the radio frequency voltage that is conducted back onto the AC power
line on any frequency within the band 150kHz to 30MHz shall not exceed the limits in the following
table, as measured using a 5S0uH/50€Q2 line impedance stabilization network (LISN).

Frequency range (MHz) gzzi;(;flf Limit (dBuV) Average

0.15-0.50 66 to 56 56 to 46

0.50-5 56 46

5-30 60 50
NOTE:

(a) The lower limit shall apply at the band edges.
(b) The limit decreases linearly with the logarithm of the frequency in the range 0.15 - 0.50MHz.

2.6.2  Test Description

A. Test Setup:

O T T > Communication
Antenna

EUT (Wi-Fi Module)

Pulse Limiter

<80cm >! LISN r%\
I Receiver
! —0  O—

Service /

Supplier

z s

The EUT of the EUT is powered by the Battery charged with the AC Adapter which is powered by
120V, 60Hz AC mains supply. The factors of the site are calibrated to correct the reading. During the
measurement, the EUT is activated and controlled by the Wi-Fi Service Supplier (SS) via a Common
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Antenna, and is set to operate under hopping-on test mode transmitting 339 bytes DHS5 packages at

maximum power.

B. Equipments List:

Description Manufacturer | Model Serial No. Cal. Date | Cal. Due
Receiver Agilent E7405A US44210471 | 2010.07 | 2year
LISN Schwarzbeck | NSLK 8127 812744 2010.08 | 2year
Service Supplier R&S CMU200 100448 2010.10 | 2year
Pulse Limiter (20dB) Schwarzbeck | VTSD 9561-D 9391 (n.a.) (n.a.)

2.6.3 Test Res

ult

The maximum conducted interference is searched using Peak (PK), Quasi-peak (QP) and Average
(AV) detectors; the emission levels more than the AV and QP limits, and that have narrow margins
from the AV and QP limits will be re-measured with AV and QP detectors. Tests for both L phase and
N phase lines of the power mains connected to the EUT are performed. Refer to recorded points and

plots below.

2.6.3.1 Test mode (WI-FI)

A. Test setup: The EUT configuration of the emission tests is EUT + Charger.

B. Test Plot:
JODBUY Quiasi-Peak Limit Ling———
No: Frequency PeakAp QP-Limit. AV-Limit  Quasi-P | Avera-P Result Avera-Peak Limit Line
1 359 K 44.75 DBu 58.75 48.75 - - - Max Hold Peak Line
2 926 K 43.32 DBuU 56.00 46.00 Suspicious PeakO
3 1.43 M 43.55 DBuU 56.00 46.00 Ouasi-Peal
§0DB4T311 M 42.09 DBU 56.00 46.00 hihin
Avera PeakO
70DBuV

60DBuvV

/

50DBuvV

e

/)

40DBuV

"Wl

I

Wt

I,

Mt

150K 200K 300K

400K

500K 600K 700K80(C

JKO00KM

2M

3M

4aM

(Plot A: L Phase)

SM  6M 7M &M 9M 10M

20M 30M
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bRy Quasi-Peak Limit Line
No  Frequenc PeakAp QP-Limit. AV-Limit  Quasi-P = Avera-P Result Avera-Peak Limit Line
1 359 K 51.65DBu 58.75 48.75 48.94 35.65 Pass Max Hold Peak Line
2 986 K 47.94 DBuU 56.00 46.00 46.08 32.63 Pass Suspicious Peak©
3 2.09 M  46.62 DBu 56.00 46.00 42.80 28.79 Pass Ao Dl
§0bERgT 281 M 43.80 DBU 56.00 46.00 = - . Quesi-Peak
Avera PeakO
70DBuV
60DBuV
\ 731\
SO 5
il ¢’
o
40DBuV ! \j [\/\\\j l'/\dvffi ‘lnnlm\/‘
o t\J \ MI (W
a MMWMW
TS0K 200K 300K 400K 500K GOOK 700KS00KO00KM oA 3M IM  5M_G6M_7M SM 9M 10M 20M 30M

(Plot B: N Phase)
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2.7 Radiated Emission

2.7.1 Requirement

According to FCC section 15.247(c), radiated emission outside the frequency band attenuation below
the general limits specified in FCC section 15.209(a) is not required. In addition, radiated emissions
which fall in the restricted bands, as defined in FCC section 15.205(a), must also comply with the
radiated emission limits specified in FCC section 15.209(a).

According to FCC section 15.209 (a), except as provided elsewhere in this subpart, the emissions
from an intentional radiator shall not exceed the field strength levels specified in the following table:

Frequency (MHz) Field Strength (WV/m) Measurement Distance (m)
0.009 - 0.490 2400/F(kHz) 300

0.490 - 1.705 24000/F(kHz) 30

1.705 -30.0 30 30

30 - 88 100 3

88 -216 150 3

216 - 960 200 3

Above 960 500 3

As shown in FCC section 15.35(b), for frequencies above 1000MHz, the field strength limits are
based on average detector. When average radiated emission measurements are specified in this part,
including emission measurements below 1000MHz, there also is a limit on the radio frequency
emissions, as measured using instrumentation with a peak detector function, corresponding to 20dB
above the maximum permitted average limit for the frequency being investigated unless a different
peak emission limit is otherwise specified in the rules.

2.7.2  Test Description

A. Test Setup:
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Communication
Antenna

I// Test Antenna

N 5]

o\

< 80cm >,

Turn Table

IO,
DTN

- Service Receiver — Preamplifier
Supplier

The EUT of the EUT is powered by the Battery charged with the AC Adapter which is powered by
120V, 60Hz AC mains supply. The Module is located in a 3m Semi-Anechoic Chamber; the antenna
factors, cable loss and so on of the site as factors are calculated to correct the reading. During the
measurement, the EUT is activated and controlled by the Wireless Router via a Common Antenna,
and is set to operate under hopping-on test mode.

For the Test Antenna;:

(a) In the frequency range of 9kHz to 30MHz, magnetic field is measured with Loop Test Antenna.
The Test Antenna is positioned with its plane vertical at 1m distance from the EUT. The center of the
Loop Test Antenna is 1m above the ground. During the measurement the Loop Test Antenna rotates
about its vertical axis for maximum response at each azimuth about the EUT.

(b) In the frequency range above 30MHz, Bi-Log Test Antenna (30MHz to 1GHz) and Horn Test
Antenna (above 1GHz) are used. Test Antenna is 3m away from the EUT. Test Antenna height is
varied from 1m to 4m above the ground to determine the maximum value of the field strength. The
emission levels at both horizontal and vertical polarizations should be tested.

B. Equipments List:

Description Manufacturer | Model Serial No. Cal. Date | Cal. Due
System Simulator R&S CMU200 100448 2010.10 lyear
Receiver Agilent E7405A US44210471 | 2010.07 lyear
Semi-Anechoic Chamber | Albatross 9m*6m*6m (n.a.) 2010.08 lyear
Test Antenna - Bi-Log Schwarzbeck | VULB 9163 9163-274 2010.07 | lyear
Test Antenna - Horn Schwarzbeck | BBHA 9120C | 9120C-384 2010.07 lyear
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2.7.3 Test Result

3.7.3.1 802.11b Test mode

A. Test Verdict for Harmonics:

The Fundamental Emissions

The maximum radiated emission is searched using PK, QP and AV detectors; the emission levels
more than the limits, and that have narrow margins from the limits will be re-measured with AV and
QP detectors.

The field strength of {Fundamental Emission} listed below is recorded, and used in the next table.

Frequency | Fundamental Emission (dBpV/m) Antenna
h 1 Refer to Plot

Channe (MHz) PK AV Polarization clerto o

) 2412 91.8 85.3 Horl'zontal Plot A.2
92.7 86.9 Vertical Plot A.3
96.4 90.5 Horizontal Plot B.2

6 2437
92.3 87.6 Vertical Plot B.3
95.6 87.7 Horizontal Plot C.2

11 2462
96.3 90.8 Vertical Plot C.3

Plots for Channel = 1

Also refer to following plots for the emissions falling in the restricted bands.

B. Test Plot for the Whole Measurement Frequency Range:

SH0DBI
No Frequency PeakAp: QP-Limit AV-Limit Quasi-F Avera-P Result
1 1523M 68.68 DBuV 85.00 - - - -
160DBuV \
N~
\\
TN
THODBW \
1D0DBI T~
\
DO
—
~—_
RODBN
1
i i
OB
—
T~ m_JJJ!
\___\ “‘fnl‘ b Ll
DB oA
PN VS IBV N YA b

)DBuV

YKIOK 20k 30K 40K 50K 60K70K80ROKOOK 200K 300K 400K 500K00K00800ROKA 2M 3M 4M  5M 6M TM8MPM OM 20M 30M
(PlotA.1:  9kHz to 30MHz)
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dBuv
100

ANT-V

80
70

FCC Part 15; Class C Radiated -PEAK {3m|)

60 P S FIP— X
FCOC Part 15; Class C Radiated|-AY (3m)
50

| .
40 —,—l 77777777 N

e

30
20
10

100 1000 10000

(Start = 30.00, Stop = 25000.00) MHz

(Plot A.2:  Antenna Horizontal, 30MHz to 25GHz)

dBuVv
100
90 RE
80
70
60
50
40
30

FCC Part 15; Class C Radiated -PEAK {3m[)

FCC Pat15: Cla O Radiated -AV (3o}

20

10

100 1000 10000

(Start = 30.00, Stop = 25000.00) MHz

(Plot A.3: Antenna Vertical, 30MHz to 25GHz)
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Plot for Channel = 6

)ODBU’

\Y

No Frequency

1
2

769 M
15.30-M

imit
.00

PeakAp: QP
63.23 DBUV
68.06.DBUV.

AV-Limit  Quasi-P  Avera-P Result

%78 M

|
5
5.00
5.00

0000 00—

70.31 DBuvV

1

50DBuV

1

40DBuV

S

1

20DBuV

)ODRuV

)DBuV

)DBuV

)DBuV

A W WWWWWMM

)DBuV

9KIOK

20K

30K 40K 50K 60K70K30ROKOOK

200K 300K 400K 500K00K00800K0KA

M 3M  4M 5SM 6M 7M8MIM OM 20M 30V

(Plot B.1:  9kHz to 30MHz)

dBuv

1

00
90
80
70
60
50
40
30
20
10

FCC Part 1

100

ANT-H

5; Class C Radiated tAV (3m)FCC Part 15; Clg

1000

(Start = 30.00, Stop = 25000.00) MHz

10000

(Plot B.2:

Antenna Horizontal, 30MHz to 25GHz)
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ANT-V

FCC Part 15; Class C Radiated -PEAK {3m)

100 1000 10000

(Start = 30.00, Stop = 25000.00) MHz

(Plot B.3: Antenna Vertical, 30MHz to 25GHz)

Plot for Channel = 11

200DBuV

No Frequency PeakAp: QP-Limit AV-Limit  Quasi-P  Avera-P Result

1 7.73M 61.68 DBuV 85.00 - E - -

2-15:27-M--168.74 DBUV- 85.00

BuY 5 ) :
W\Q:GM 73.32 DBuV 85.00 - E - -
150DBuV \

\
\\
N
140DBuV \
120DBuV <
\
100DRuV
e~
~—_
80DBuV 3
2
1
6DDBuV ~_ i
N it
- N
4DDBuV
A NWMMWW

20DBuV
9KIOK 20K 30K 40K 50K 60K70K80ROKO0OK 200K 300K 400K 500K00K00800K0KA 2M 3M 4M 5M 6M TM8MOM OM 20M 30N

(Plot C.1:  9kHz to 30MHz)
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dBuV
100
90
80
70
60
50
40
30
20
10

FCC Part 15; Class C Radiated -PEAK {3m

ANT-H

100 1000

(Start = 30.00. Stop = 25000.00) MHz

10000

(Plot C.2:  Antenna Horizontal, 30MHz to 25GHz)

dBuv
100
90
80
70
60
50
40
30
20
10

FCC Part 15; Class C Radiated -PEAK {3m

ANTHV

100 1000

(Start = 30.00, Stop = 25000.00) MHz

10000

(Plot C.5:  Antenna Vertical, 30MHz to 25GHz)
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3.7.3.2 802.11g Test mode

QP detectors.
C. Test Verdict for Harmonics:

The Fundamental Emissions

The maximum radiated emission is searched using PK, QP and AV detectors; the emission levels
more than the limits, and that have narrow margins from the limits will be re-measured with AV and

The field strength of {Fundamental Emission} listed below is recorded, and used in the next table.

Frequency | Fundamental Emission (dBuV/m) Antenna
Ch 1 Refer to Plot
anne (MHz) PK AV Polarization clerto Ho
| 2412 95.3 89.1 Horl.zontal Plot A.2
94 .4 87.2 Vertical Plot A.3
96.8 90.7 Horizontal Plot B.2
6 2437
91.9 83.6 Vertical Plot B.3
81.9 77.1 Horizontal Plot C.2
1 2462 &9.7 834 Vertical Plot C.3

Plots for Channel = 1

D. Test Plot for the Whole Measurement Frequency Range:

Also refer to following plots for the emissions falling in the restricted bands.

2D0DBuV
No Frequency PeakAp: QP-Limit  AV-Limi
1 21.18M 59.66 DBuvV 85.00

L=

uasi-F

Avera-P Result

K

160DBuV \

THODBI \

120DBuV \
1D0DRuV
F—
—
T~
T~
DB
1 |
OB g
-
—

. WM

EpEn
NS W VA A0 S TS

BIUD: 0
SKIOK 30K 30K 40K 50K GOK7OKSOROROOK 200K 300K_400K 5001600 K00B0GKONA M 3M 4M  5M 6M IMSMMOM 30M 30M
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(PlotA.1:  9kHz to 30MHz)

dBuv
100
90
80
70
60
50
40
30
20
10

100

(Plot A.2:

ANT-H

FCC Part 15; Class C Radiated -PEAK {3m])

FCC Part 15] Class C Radiatid -AV (3m)

1000 10000

(Start = 30.00, Stop = 25000.00) MHz

Antenna Horizontal, 30MHz to 25GHz)

dBuV
100
20
80
70
60
50
40
30
20
10

100

ANT-V

FCC Part 15; Class C Radiated -PEAK {3m]

1000 10000

(Start = 30.00. Stop = 25000.00) MHz

Plot for Channel = 6

(Plot A.3:

Antenna Vertical, 30MHz to 25GHz)
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2DODBuV
No Frequency PeakAp: QP-Limit AV-Limit  Quasi-P  Avera-P Result
1 2.11 M :47.50 DBuV. 85.00 - - - -
B9 17.60M 78.90 DBUV 85.00 - - -
2.13M 74.17 DBuV 85.00 - - -
T0DBIY AN
N
\\
N
THODB \\\\\\\\
120DBIV N~
SN
100RBuvV
F—
\\\\
SDDBUV
60DBuUV T~
~
S~ 1
DB | M
— A AN W
20DBuV
9KIOK 20K 30K 40K 50K 60K70K30ROKOOK 200K 300K 400K 500K600K00800KOKA M 3M 4M 5M 6M 7MSMIMOM 20M 30V
(Plot B.1:  9kHz to 30MHz)
1100.28, €6.07
dBuv
100
ANT-H
20
80 . . - . s
FCC Parl 15| Clgss C Radiated -PEAK (3m)
T
60

50

40
30
20
10

100 1000 10000

(Start = 30.00, Stop = 25000.00) MHz

(Plot B.2:  Antenna Horizontal, 30MHz to 25GHz)
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20.05, 8882

dBuv
100
a0
80
70
60
50

—,—| 1 L 4
40—/ -

FCC Part15;

ANT-V

Class C Radiated -PEAK {3m)

—

30
20
10

100

1000 10000

(Start = 30.00, Stop = 25000.00) MH=z

(Plot B.3:  Antenna Vertical, 30MHz to 25GHz)

Plot for Channel = 11

200DBuV
No Frequency PeakAp: QP-Limit AV-Limit  Quasi-P  Avera-P Result
1 ...21.87 M  68.40 DBuvV 85.00 - - -- -
Wm K  35.67 DBUV 83.36 - - -
160DBuV \
N
\\
N
140DBuV \
120DBuV ~~—_
SN
100RBuvV
F—
\\\\
80DBuV
1
60DBuV
) \\\\
\\ W
ket
40DBuV P f
'\/\,/\,W\VAW\/‘WWMMNWM
20DBuV
9KIOK 20K 30K 40K 50K 60K70K30ROKO0K 200K 300K 400K 500K00K00800K0KA 2M 3M 4M 5M 6M TM8MOM OM 20M 30N
(Plot C.1:  9kHz to 30MHz)
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dBuv
100
920
80

60

ANT-H
FCCPart 15 Class C Radliated ~PEAK(3n1)

100 1000 10000

(Start = 30.00. Stop = 25000.00) MHz

(Plot C.2:  Antenna Horizontal, 30MHz to 25GHz)

dBuv
100
90
80
70
60
50
40
30
20
10

ANT-V

ECC Part 15, Class-C-Radiated -PEAK {3m)

—

100 1000 10000

(Start = 30.00, Stop = 25000.00) MH=z

(Plot C.3:  Antenna Vertical, 30MHz to 25GHz)

** END OF REPORT **
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